Choose Category

     Quick Search   Minimize
  

Product List
9300 Typical Row Unit
Quantity 
 

 

 

KeyQtyPart #Description
11104-104 Linch pin 1/4" x 1 1/4" pin, Includes chain
21313-322 Mount For adjusting wrench
32106-077Machine screw 1/4" x 3/4", Round head
(Not Available)
41152-373 Retaining ring Groove-less
51152-372 Handle sleeve
61313-765 Wrench handle
71330-770 Wrench assembly Includes handle, sleeve & retaining ring
81153-109SMV sign
(Not Available)
91313-410 Mount bracket
102102-085Flange nut 1/4"
(Not Available)
112100-004Carriage bolt 3/8' x 1", Grade 5
(Not Available)
122108-018Lock washer 3/8"
(Not Available)
132102-005Nut 3/8"
(Not Available)
148110-001 Grease fitting 1/4"-28, Straight
151313-195 Mounting bracket Includes grease fitting & 4-134-034 wear bushings
162315-030 U-bolt 5/8", for 7" x 7" bar
1711102-104 Flange nut 5/8"
188134-034 Split bushing 1 1/4" x 1" x 1"
194313-239 Bushing 7 1/4"
201102-018 Jam nut 3/4"
211106-130 Set screw 3/4" x 2 1/2", Square head
224100-150 Bolt 5/8" x 9", Grade 5
231313-252 Parallel linkage
242100-279Bolt 3/8" x 1/2", Grade 5
(Not Available)
252108-051Lock washer 3/8", Internal tooth
(Not Available)
262153-124 Decal 9300
272148-055 Spring Used on serial # xx94-xx to present
272313-131Poly spring Used on serial # xx93-xx
(Not Available)
282152-400 Ball 5/16"
292110-004 Grease fitting Drive-in
301153-122 Decal Tire depth
311313-202 Body
322153-004 Decal Trademark
332192-000 Tire 48" x 8"
342190-024 Wheel 48" x 8", Four bolt
352313-350 Tire assembly Includes tire, wheel & sealant
362104-024Cotter pin 5/32" x 1 1/4"
(Not Available)
372108-003Flat washer 3/4", SAE
(Not Available)
384120-056 Bearing race
392313-300 Adjusting screw
402313-311 Adjusting nut
411313-280 Tire fork
422108-007Flat washer 3/8"
(Not Available)
432100-105Bolt 3/8" x 3/4", Grade 5
(Not Available)
448108-018Lock washer 3/8"
(Not Available)
452313-243 Indicator rod
462150-076 Seal
474120-055 Bearing
482313-150 Hub assembly 4-bolt hub, includes hub, races, bearings, seal, cap, wheel bolts & nuts
498102-037Nut 1/2"
(Not Available)
502102-044 Nut 3/4", SAE, Slotted
512150-004 Dust cap
521313-417 Coulter fork
531153-045 Decal Warning, disc & coulter
541100-145 Bolt 5/8" x 6 1/2", Grade 5
551340-056 Hub assembly Includes bearings and spacer
562315-261 Bearing
571317-099 Spacer
584100-108Bolt 3/8" x 1 1/4", Grade 5
(Not Available)
584100-110Bolt 3/8" x 1 3/4", Grade 5, Used with reinforcing ring
(Not Available)
581166-025 Coulter 18", Smooth
581166-032 Coulter 20", Fluted, for use in sandy soil, 166-025 can be substituted
604108-036Flat washer 3/8", SAE
(Not Available)
614102-114 Lock nut 3/8", Flanged
626100-401 Plow bolt 3/8" x 1 1/4", Grade 5
631162-203 Sweep blade 19", Left
631162-205 Sweep blade 19", Left, hard faced
631162-207 Sweep blade 27", Left
631162-209 Sweep blade 27", Left, hard faced
631162-211 Sweep blade 17", Left
631162-213 Sweep blade 17", Left, hard faced
631162-215 Sweep blade 21", Left
631162-217 Sweep blade 21", Left, hard faced
631162-219 Sweep blade 25", Left
631162-221 Sweep blade 25", Left, hard faced
631162-223 Sweep blade 30", Left
631162-225 Sweep blade 30", Left, hard faced
641104-032 Roll pin 3/16" x 1 1/4"
652104-039 Roll pin 5/16" x 1 1/4"
661164-043 Chrome point
672100-135Bolt 5/8" x 2 1/2", Grade 5
(Not Available)
681162-202 Sweep blade 19", Right
681162-204 Sweep blade 19", Right, hard faced
681162-206 Sweep blade 27", Right
681162-208 Sweep blade 27", Right, hard faced
681162-210 Sweep blade 17", Right
681162-212 Sweep blade 17", Right, hard faced
681162-214 Sweep blade 21", Right
681162-216 Sweep blade 21", Right, hard faced
681162-218 Sweep blade 25", Right
681162-220 Sweep blade 25" , Right, hard faced
681162-222 Sweep blade 30", Right
681162-224 Sweep blade 30", Right, hard faced
698102-005Nut 3/8"
(Not Available)
701313-500 Sweep standard Western, 15 1/4" measured across the back
701313-502 Sweep standard Low profile, 16 1/4" measured across the back
701313-504 Sweep standard Single piece
712312-805 Bushing
721313-207 Linkage Trip tail
731313-298 Pin
741106-125Bolt 3/8" x 3/4", Socket head
(Not Available)
752317-920 Spring & plug assembly Includes spring with plug
763102-015Jam nut 1/2"
(Not Available)
771312-810 Collar
782100-226 Bolt 1/2" x 5", Full thread
794108-001Flat washer 1/2", SAE
(Not Available)
801312-809 Tension rod
813340-029 Spring plug
822317-921 Spring
832102-108 Flange nut 5/8", Smooth
841100-325 Bolt 5/8" x 2 1/2", Grade 8
851313-331 Bolt Flanged
861313-215 Standard mount
871106-021 Set screw 1/2" x 2", Square head
882313-238 Bushing
891100-119Bolt 1/2" x 2 1/4", Grade 5
(Not Available)
901313-434 Trip-over link
912100-169Bolt 3/4" x 6 1/2", Grade 5
(Not Available)
921108-020Lock washer 1/2"
(Not Available)
932102-007Nut 1/2"
(Not Available)
941310-219 Spacer
952102-105 Nut 3/4"
961153-123 Decal Coulter depth
971313-240 Pin
982104-030 Cotter pin 3/16" x 2"
991100-281 Bolt 1/2" x 6", Grade 5, Fully threaded
1001313-284 Pin
1012313-302 Washer
1022313-279 Adjusting nut
1032104-118 Roll pin 1/4" x 1 1/4" Spiral
1041313-098 Parallel linkage Used with 22" row setup, folding bar
1041313-250 Parallel linkage
1051313-210 Plate Coulter strenthener (optional attachment) includes mounting hardware
1061313-220 Linkage For rigid tail
1072317-920 Spring & plug assembly Includes spring with plug
1071317-924 Swivel spring assembly Swivel spring with plug
1081152-252Literature compartment
(Not Available)
1091333-500Mount For 7" x 7" bar
(Not Available)
1102100-264Bolt 1/4" x 7 1/2", Grade 5
(Not Available)
1111333-499Strap For 7" x 7" bar
(Not Available)
1124108-005Flat washer 1/4"
(Not Available)
1131153-101 Decal Manual enclosure
1144106-109Machine screw 1/4" x 3/8" slotted
(Not Available)